
FITTING INSTRUCTIONS
Product: FRONT UNDERBODY GUARD
Vehicle: TOYOTA HILUX 05+ 

Part No.  077SBFUG87Z 

Australian Standards Relating to Installing Vehicle Frontal Protection Systems (VFPS): AS 4876.1-2002 
a) Do not attach V.F.P.S. to vehicle using anchorages not intended for this purpose (e.g. engine mounting bolts), other than those

specified by the V.F.P.S. manufacturer in this instruction.
b) Do not use this product for any vehicle make or model other than those specified by the V.F.P.S. manufacturer (as above).
c) Do not remove any plaques or labels from the V.F.P.S.
d) Do not modify the structure of the V.F.P.S. in any way.

Warranty 
1. If any product or part of a product manufactured by TJM is found to be defective during a period of three (3) years after the date of purchase,

TJM shall repair (at TJM’s discretion) the defective product or part.
2. Any defect in a product distributed by TJM, but not manufactured by TJM, shall be dealt with in accordance with, and to the extent of, the

warranty offered by the manufacturer of that product.
3. TJM does not warranty that the products manufactured by it comply with the laws of the place where those product are purchased or used. It

is the sole responsibility of the purchaser to ascertain whether products being purchased, or the affixation of those products to any other
object, comply with local laws.

4. Except to the extent described in this warranty, TJM shall not be liable for any other claims, including claims arising from incorrect fitment,
product or vehicle modification, faulty design, the use of the product on any indirect special or consequential damage or injury to any person,
company or other entity.

5. Modification or alteration to any product manufactured by TJM to enable fitment in conjunction with other vehicle accessories or modifications
(e.g. lift kits) will void any warranty claims.

Bolt Kit 
2 – M10 x 30 x 3.0 Black Flat Washer (WSST-W13) 
2 – M8 x 3.0 x 2.0 Medium Spring Washer (K0620) 
2 – M8 x 1.25 x 45 Hex Bolt (K0792) 
4 – M10 x 25 x 8mm Spacer (86528) 

Fitting Kit 
1 – Front Underbody Guard (FUG-T353) 

Remove original guards, retaining fasteners, and fit TJM Front 
Underbody Guard using original fasteners plus the fasteners supplied. 

Bolt tensions Dia. (mm) Nm ft.lbs Dia. (inch) Nm ft.lbs 
5 5 4 1/4” 9 7
6 9 7 5/16” 22 15
8 22 16 3/8” 33 27

10 44 32 7/16” 55 43

All bolt tensions 
are as follows 

unless otherwise 
specified. 

12 77 57 1/2” 86 66

M10 spacers, flat & spring 
washer & M8 x 45 bolts 

Learn more about performance suspension parts we have.

https://www.carid.com/tjm-4x4/
https://www.carid.com/suspension-systems.html



